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JIMCTOK-BKJIAJIHII BOO3



JIncTor-BRJIaAHII: iHdopManis Ans nanicHTa

Bakuuna Acrpa3enexka nporu COVID-19, po3uns aas in’exuiii
Bakuuna npotu COVID-19 (ChAdOxI-S [pexombinanTHal)

Ilepen BBeaAeHHSIM BAKIHHH YBA/KHO Ta NOBHICTIO 03HAHOMTECS 3 JIHCTKOM-BK/JIAHIIEM, OCKIIbKH

BiH MICTHTBH BaAJIHBY 118 Bac ingopmaniio.

- 36epexiTs Lei aucTok-BiIaaniu. Bam moske 3HanoOHTHCA NEpeYHTaTH HOro.

- SIkIo y BaC BUHUKHYTh I0JaTKOBI MUTAHHS, 3BEPHITHCA A0 Jikaps, GapMauesTa abo MeAUYHOT
CEeCTPH.

- Skwo y Bac BUHUKHYTh OyAb-Ki NoGiuHI peakuii, NpOKOHCYILTyHTeCs 31 CBOIM JlikapeMm,
hapmanerToM a60 MeaH4HOK cecTporo. Jo HUX BIAHOCATLCS Oy ab-aKI MOAUTHBI NOOIUHI peakuii,
He repesiiueni y LbOMY JIHCTKY-BKIaa1Lli. JIuB. posain 4.

3micT JHCTKA-BKJIAIHIIA

[1lo Take Bakuuna Actpa3eneka npotu COVID-19 Ta wis 40ro BoHa BHKOPHCTOBYETbCS?
I1lo Bam cnij 3HaTH nepea oTpuManHaM Bakuunu Actpa3eneka nporu COVID-19?

Slk 3acTocoByBatu Bakimny Actpa3eneka npotu COVID-19?

Mozuei nobiyHi peakiii

Sk 36epiratu Bakuuny Actpa3eneka nporu COVID-19?

Bwmict ynakoBku Ta inma indopmattis

D Uh B W) —

1.  Io raxe Baknuna Acrpa3eneka nporu COVID-19 Ta aas 40ro BoHa BHKOPHCTOBYEThCS ?

Bakuunna Actpa3eneka npotd COVID-19 — ue BakumHa, 110 BUKOPUCTOBYETHCS [UTA 3aXHCTY OCiO
BikoM Bia 18 pokis Bia kopoHaBipycHol xBopotu (COVID-19).

COVID-19 pukiukae Bipyc, 1110 Ha3UBaETbCs KOpoHaBipycoMm (SARS-CoV-2).

Bakina Acrpa3eneka npotd COVID-19 cTiMyntoe NpUPOHHMIA 3aXUCT OpraHismy (IMyHHY chcTemy).
Taka cTumynania 3MyLIye OpraHismM BUpoONSTH BIacHUi 3axucT (aHTUTiNa) npoTH Bipycy. Le
J0ONOMOsKe 3aXHCTHTH Bac Bia po3BuTky COVID-19 y maiibyTHeomy. JKoJaeH KOMNIOHEHT Li€i BAKLIMHH
HE MOsK€ CpUYMHHTH po3BuToK COVID-19.

2 Ilo Bam caix 3HaTH nepex orpumannsiM Bakunna Acrpa3enexa nporn COVID-19?

He caig BakuuHyBaTHCS !
. AKILO Y MUHYJIOMY BH NEpeHecIH TAXKKY alepridHy peakiiiio Ha Gy b-Ky Aiouy pedoBuHy abo
Oynb-sSkuii iHIIKI KOMIOHEHT, 3a3HauYeHnil y po3aini 6.

SKio y Bac BUHHKHYTh OY/lb-Ki CYMHIBM, 3BE€PHITLCS 0 CBOrO Jlikapsi, Gapmauesta abo MeauuHOT
CeCTpH.

OcobauBocTi 3acTOCY BAHHS
[lepen BakuMHaLi€O NOBiZOMTE CBOrO Jikaps, GapMaleBTa abo MEIUYHY CECTPY:

o AKLLO Y MUHYJIOMY BH NEPEHEC/M TSKKY alnepriydy peakiito (aHadinakciio) Ha Oyab-sky
iH’€KLi0 iHWOT BakUunHK aGo Ha Bakuuny Actpa3eneka npotu COVID-19, otpumany pauime;
. SIKIIO Ballla IMYyHHA CHCTeMa He NMpaLioe HaleKHUM YHHOM (iMyHonediuuT) abo Bu npuiimaete

NIKH, 110 NocnabmorTh IMyHHY cHCTeMY (HaNpHKIai, BUCOKI 103H KOPTHKOCTEPOIIIB,
iMmyHozenpecanTH abo nikapebki 3aco0M IS NiKYBaHHS paKy );

= KL 3apa3 BU CTPaXJaeTe Bijl TSKKOI iH(eKUil 3 Bucokoto Temneparypoio (euide 38 °C);

. AIKUIO Y BAC JIErKO 3’ ABIAIOTECA KpoBoTeYi abo cuHLi, ab0 AKLIO BU NMpHiiMaeTe JIiKH, 110
PO3PILKYIOTh KPOB (AHTHKOArYJISIHTH). /
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SIKIIO BM He BreBHEHI, YH MaeTe B Gy/1b-1110 3 NepesiveHoro BuiLe, MPOKOHCYJILTYHTECS 31 CBOIM
JikapeM, GapMaueBToM abo MEANYHOIO CECTPOIO 10 BAKLIMHALLIL.

AHanOri4Ho iHWKMM BakUMHaM, Bakuuxa Actpa3eneka npot COVID-19 moske 3aXHCTHTH He Beix
BaKLMHOBaHHUX 0ci0. Hapasi TpuBanicTs 3axucty, o 3aGesneuye BakumMHa 4715 BAKLHHOBAHUX ocib,
HeBioMa.

HiTh Ta niaairku
Hapasi igcyThi aani npo sactocysanns Bakuunn Actpa3eneka nporu COVID-19 y niteii ta nignitkis
BikoM 210 18 pokis.

Bzaemonis Bakuunu Acrpa3enexa nporn COVID-19 3 inmumu JiKapcbKAMH 3aco6amu
SIKIIO BH NpHAMAETE, HELOIABHO NPHitMat abo MoskeTe npHiiMaTy Oyap-sKi iHII Nikapebki 3aco0m um
BAKLMHY, OBIIOMTe 1PO Lie CBOEMY JiKapio, ¢apmauerty abo Meanuniii cectpi.

3acrocyBanus y nepioa Baritrocti a6o rogysanus rpyaao

Axiwo By BariTHi abo roayere rpyamo, aymacTe, Lo MOKeTe OyTu BariTHHMH a60 naaHyeTe
3aBariTHITH, NOBIAOMTE NPO HEe CBOEMY JHKapI0, $apmanesry a6o meanuniii cecrpi. Kniniuni gani
1010 3acTocyBanHs Bakunnu Actpa3eneka npotn COVID-19 y nepioxa BaritsocTi BIACYTHi abo
obmeskeni. Baw nikap, papmaiest abo mexuuHa CecTpa NoBiAOMIATHL BaM, Y4 MOKHA BaM
BAKIIMHYBAaTHCH.

31aTHicTH BIVIMBATH HA WIBHAKICTE pearmii NPH KepyBaHHI TPAHCTIOPTHHMHE 3ac06aMH Ta podoTi
3 IHIIHMH MexaHi3MaMH

Bakimna Actpa3enexa nporu COVID-19 He mac NiATBEPAKEHOTO BILUIMBY HA 34aTHICT KepyBaTH
TPaHCMOPTHAMH 3ac0bamMK Ta NpaLroBaTH 3 MexaHismamu. [Tpote noGiuni edexTH, nepesiyeHi B

PO3AiMi 4, MOKYTh BIUTHHYTH Ha Ballly 3aTHICTh KepyBaTH TPaHCTIOPTHUMH 3ac06aMu Ta NpawoBaTH 3
MeXaHi3Mamu. SIKLIO BH NOraHo NovyBaeTecs, He Kepyiite TPaHCIOPTHUMH 3ac00aMH Ta He npatiioiire 3
MeXaHi3MaMH.

Baxkuuna Acrpa3enexa nporu COVID-19 micturs HATPIi Ta cupT (eranoun)

B 1 103i (0,5 mu1) boro gikapebkoro 3aco0y MicTHTbes MeHIe | MMOJb HaTpito (23 mr). Takum unHOM,
HOro MOXKHa BBAXKATH TAKHM, LIIO HE MiCTHTB HaTpilo.

Lle# nikapcekuii 3aci6 MicTUTh Tysxe HEBEJIMKY KiIbKiCTh CHIMPTY (2 MI cnupTy (eraHony) Ha 103y

0,5 ma). Lporo HeaocTaTHELO, 106 BHKIMKATH MOMITHHIT BILTHE.

3. Sk s3acrocoByBatn Bakuuny Acrpa3eneka npora COVID-19?

Bakuuna Actpa3eneka nporn COVID-19 Bsoauthes y M’43 (3a3BU4ail y muieue).

Bu orpumacre 2 in’cxnii. Bam noizomasts, kon Bam NOTPiOHO 3BEPHYTHCH 10 CBOT0 MEIHYHOIO

NpPauiBHHKA /711 OTPHMAHHS APYToi in’ekuii Bakuuuu Acrpa3eneka nporu COVID-19,
Jpyry in’exuilo MoxHa 3po6utH uepes 4—12 TykHiB nicis nepioi iH’ekuii.
Axwo nepua in’ekuis — ue Bakuuna Acrpa3eHeka npoti COVID-19, nnsi 3aBepuieHHs kypey

BaKIMHALIT Apyroto i1’ ekuiero nosuHHa GyTH BBeeHa BakiuHa Actpa3eneka npotu COVID-19 (a ne
inwa sakuuHa npotu COVID-19).



SIxkmo Bu nponycTHin in’eknio BAKIHHK

Akuto BH 3a0y/1 3BepHYTHCS 3a APYTOIO iH’CKUIEIO BAKUMHH Y NPU3HAYEHHI Yac, 38epHiTheS 32
KOHCYJIBTaLI€l0 10 CBOTO JIikaps, dapMaLieBTa uu Meaudsoi cectpu. Bakimso 3BEPHYTHCA 32 JPYroK
in’ekuiero Bakuunu Acrpa3eneka nporu COVID-19.

4.  Moxansi nobiuni peaxuii

Sl i Bei mikapebki 3aco0u, 1s BaKLMHA MOXKEe BHKJIMKATH roGiuHi peakuii, xo4a i He B yCiX. Y KAiHIYHUX
AOCTIUKEHHAX BAKLMHH GinbiicTh no6iuHMX peakuiii Gyam erkumu ta MOMIPHUMM i 3HHKAIH
MPOTATOM ACKIIbKOX AHIB. SKIIO BM nomiTuTe B ceGe Gyab-siki no6iuni peakiii, He 3a3HaueHi B LILOMY
JIMCTKY-BK/Ia/IHILI, HETaiiHO 3BEPHITLCS 10 CBOTO J1ikaps, hapmalieBTa abo MeanuHol CECTPH.

Ao Bam noTpiGHO nonermuTH Taki noGiuni peaxuii, sk 6i1b Ta/abo MinBUILEHHS TEMIIEpaTypH Tija,
MOJKHa NpUIMAaTH JIIKAPChKi 3ac00M, 110 MICTATS NapaleTamol.

[obiuni peakuii, 3adikcopani nia yac kriniuux nocaimkens Bakuunu Acrpa3eneka npotu COVID-19,
BEJTHOYAIH:

Ilyxe 4acTo (MOXyTh BUHHKATH B Oiablue Hizx 1 ocobu 3 10)

° YYTJIMBICTb, Gisib, BinuyTTs %kapy abo crepOixk y micwi in’ekuii
. BiIUYTTS 3arajibHOrO He31yXKaHHS

. BIYYTTS BTOMM (BTOMITIOBAHICTS)

. 03HOD a00 BIAYYTTA JTHXOMAHKH

roJjI0BHUI Oillb
BIAYYTTS HYJIO0TH
D 6inb y cyrnobax abo m’s3ax

HacTo (MoxkyTh BUHHKATH He Ginblre Hix y 1 3 10 ocif)
. HaGpsk abo nouepBoHiHHA y Micui iH’exuil
o MiJIBHILEHHS TEMNepaTypH Tija

Axiwo Bu nomitute B cebe Gyab-aki noGiuni peakuii, He 3a3HaYeH] B LILOMY JHCTKY-BKJIaAHLII, HeraitHo
3BEPHITBCA 10 CBOTO Jlikaps, ¢papmanesTa abo MeIHHHOT CECTPH.

Hosinomaenns npo nobiuni peaxuii

Skmo y Bac BHHHKHYTb Oy/ab-fKi nobiuni peaxuir, IPOKOHCY/IBTYIiTecs 3i cBOIM Jlikapem,
¢dapmaunerTom a6o MeanUHOI0 cecTporo. J[0 HHX BifHOCATHCA Gyab-ski MmoxuiuBi noGiuni peakuii, He
nepestiveHi y LbOMY JTHCTKY-BKIaauii. Bu Takok MoskeTe MOBIIOMHUTH npo nodiyHi peakuii
OesnocepeHbo 3a IOMOMOTOI0 AepIKABHOT CHCTeMHU nepenadi indopmatii a6o Bebcaiity
WWW.covax.azcovid-19.com. 3a HasBHOCTI, 3a3HaualiTe TOProBy Ha3By BaKLMHU Ta HOMEp cepii/mapTii.
[ToBinomasioun npo noGiuni peaxiii, B4 MokeTe JONOMOITH Gijiblle Ti3HATHCS npo Ge3neyHiCThb 1bOro
JIKapCBKOro 3acoby.

S. Sk 3bepiratu Bakuunuy Acrpa3enexa nporn COVID-19?

36epiraiite nikapcbkui 3aci6 y HeAOCTYNHOMY WISt AiTeH MicLi.

[Hdpopmanis npo ymoBu 36epirasns, TepMiH MpUAATHOCTI, Croco6u 3aCTOCYBAHHA Ta MOBOMKEHHS 3
BaKUMHOIO HABE/ICHA B PO3/LTI, IPU3HAYEHOMY JUIS MEAWYHHUX MPALliBHHKIB B KiHUi LIbOTO JHCTKA-
BKIajuima.

BianoginanbuicTs 3a Hanexkne 36epiranus Liei BakUHHM Ta YTHII3aLi10 OyAb-9KOro HEBHKOPHCTAHOIO

MPOJYKTY HEeCYTh Balll fikap, hapmaiieBT aGo Mean4Ha cecTpa.
/

6. BwmicT ynakoBku Ta inma indopmanis




Cxaan Bakuunun Acrpa3enexa nporn COVID-19

1 no3a (0,5 Mn) MiCTHTB;

BakuuHy npotn COVID-19 (ChAdOx1-S" [pekombinanTHy]), He menure 2.5 x 108 iHbeKUilHUX
oannmnup (I0), wo sianosinae 5 x 10" ipycrux yactox

"PexombiHaHTHUI aneHOBIPYCHHMI BEKTOp LIMMIaH3e 3 AeeKTOM penuikaiii, wo kogye cnaiikosuii (S)
rikonpoteiH Bipycy SARS-CoV-2. BupobeHuii B reseTHuno MOAH(IKOBAHUX KIITHHAX HAPKH
emOpiona moaunu (HEK) 293.

Lleii npoxykT MicTHTE reHeTH4HO MOmUdiKkoBaHI OpraHizvu (I'MO).

[H1i nonomixkHi pevoBHHM: L-ricTHauH, L-ricTuauny rinpoxnopuay MOHoriapar, Martiio Xnopuay
rekcariapat, nonicop6ar 80, eraHon, caxaposa, HaTpilo XJIOPH, AMHATDIIO e/IeTaTy AUriApar, Boja s
iH’eKuii.

Sk Burasiaae Bakunna Acrpa3enexa nporu COVID-19 i Bmict YHAKOBKH

Posunn nns in’exuiii. Posunn Ge3Gaprroro aGo inerka KOPHYHEBOr0 KOJILOPY, NPO30pHiA abo 31erka

OnaJleCLeHTHHI Ta BIILHUIL Bijl YaCTOK,

Posmipy ynakoeku (Ha puHKy MoKy Tb GyTH NpencTaBieHi He Bei 3a3HaueHi PO3MIpH YIaKOBKH).
®naxon Ha 10 nos (5 M) B ynakoskax no 10 daakosis.

Baacuuk peecrpauniiinoro nocsizuenns
Actpa3enexa AbB (AstraZeneca AB)

SE-151 85 Conepran’e, IlIBenis
(SE-151 85 Sodertalje, Sweden)

JlaTa 0cTAaHHBLOrO NMEpPerasay UbOro JHCTKA-BRAALHIIA — Jr0THii 2021 p.
Inmi xepena ingopmanit

Jns orpumanns wiel indopmanii pisunmu Mmosamu BiZickaHyliTe QR-K0/ 32 10MOMOror MOBiNBHOrO
MPUCTPOIO.

/QR-kon/ =

www.covax.azcovid-19.com

Briknanena Huwkue inopmauis npuzHaueHa Jume 108 MeIHUHAX npaniBHAKIB:

YMoBH 30epiranns

He 3actocosysarn Bakuuny Acrpa3enexa nporn COVID-19 nicns sakinuenns TePMIHY MPHIATHOCTI,
3a3HAYEHOr0 Ha ynakoBui. Jlata 3akiHueHHs TepMiHy NPHAATHOCTI N03HAYac OCTaHHIM AeHb
3a3HAYCHOrO MicsALA.

36epiratu npu Temnepartypi 2-8 °C.
He 3amoposkysaru.
36epirati hnakoH B OpuUriHaNbHIl ynakosii a8 3aXHMCTY BiA Aii cBiTAa.

Bakuuua He MicTHTh KOHCepRaHTiB. HaGpaewn nepury 103y, skomora wsmnaie BUKOpHCTaiiTe BMicT

5 7



(hnakoHy npoTsrom 6 roaun (36epirati npu Temniepatypi 2-8 °C). Byab-sika HeBUKOPHCTaHA BAKIIHHA
nijnarae yrunizauii.

Beejenns BakumHu

Bakuuuna Acrpa3enexa npory COVID-19 — pge Ge3bapHuit aGo 31erka KopHuHEBHMIL, npo3opuii abo
3/Ierka onanecueHTHUH posunH. [lepe 3acTocyBaHHAM BaKIMHK HeoOXiaHO NonepeHbLO NPOBECTH
BI3yaJIbHHH OIS JUTsl BUABJEHHS CTOPOHHIX YaCTOK | 3MiHHU KONbOpY po34uHy. SIKILO po3uun mae
3MiHeHuH Komip a6o B HBOMY MOMiTHI CTOPOHHI 4acTku, GrakoH cnia yTunisysatu. He CTpYLLIYiiTE
(1aKoH.

Koxwny nosy sakuunn 0,5 man a1 BHYTPILIHBOM 130BOr0 BBEIEHHS HaOMpaIOTh Y WINpULL 1151
iH’eKLiH. [[ns KOXKHOT 0COGH BUKOPHCTOBYIOTS OKPEMY CTEPUIIbHY FOJIKY Ta LUMPHLL

Koxen dnakon MicThTs sk Minimym 3a3HaueHy KiIbKICTb 103. 3a/MLIOK PiaMHK y diakoui micis
HaOMpPaHHA OCTaHHBOT 103U — HOPMaIbHE ABHILE. Y pasi BAKOPHCTaHHS WNpULIB Ta/abo rook i3
HH3bKHM «MEPTBUMY 00’ €MOM, 3aIHILIKOBOT KiTbKOCTI pOo3uMHy y (Q1akoHi Moxke OYTH A0CTATHLO A4
A01aTkoBo1 1031, CAial BXKHTH YCiX HeoOXiaHHX 3aX0/B, 1100 3a6e3MeunTH BBeICHHS MOBHOT 103M

(0,5 mn). SAxumo He Bnanocs Habpatu nowy 103y 0,5 M, 3aTHIIOK pianHK y GaKoHi ci1ia yTHRi3yBaTH.
He 06’ eanyiire sanmuky Bakumuy 3 pissux (nakoHiB.

L1106 noneriuTi BiacTeKEHHS BAKLUMHH 118 KOKHO] 0cobH, AKa OTpUMAa 103y BaKLMHH, HEOBXiAHO
YiTKO 3a3Ha4YaTH Ha3By Ta HOMEp cepii nikapckkoro 3acoby, 1o 3acTocoByBaec. [l orpumanns uiel
inQopmauii iHmmmMK MoBamu y APYKOBaHOMY BMIJIA/I HAMpaB/AiTe NaLieHTiB Ha BeBcaiiT
www.covax.azcovid-19.com.

Yrunizauis

Bakunna Actpa3eneka npotu COVID-19 MicTuTs reHeTiHuHO Moaudikosani opranizmu (TMO).
Hesukopucrany Bakunny abo Bigxoau cain YTHJII3yBaTH BiAMOBIZHO 10 MiCLIEBUX BUMOT., Poznury
BAKLIMHY CJ1i/l 1IeaKTUBYBATH BiANOBIIHHUM NPOTHBIPYCHUM Je3iH(DiKyI0uMM 3ac060M.



U14) 1035 6% /P2
gay AO OV AOA L’

KOPOTKA XAPAKTEPUCTHUKA JIIKAPCHKOI'O 3ACOEBY BOO3



1 HA3BA JIIKAPCBKOI'O 3ACOBY

Baxuuna Acrpa3enexa nporn COVID-19, posunn ans in’ekwiii v Oararon030BoMy KOHTelHHepi
Bakuwna npotu COVID-19 (ChAdOx1-S [pekomGinanTHa])

Baxumua sianosizae sumoram BOO3 wono sakumu npotu COVID-19.

2. SIKICHHUH TA KUIBKICHHMI CKJIAJT

1 no3sa (0,5 mi1) MicTHTB:

BakuuHy nporn COVID-19 (ChAdOx1-S™ [pekomGinanThy]), He mMeHue 2.5 x 108 iHbeKUiHHuX
oaunuuk (10), wo sixnosinae 5 x 10'° pipychux yactok (B4)

"PexomGinanTHUIl aneHOBIpyCHUil BEKTOD IIMMIIaH3e 3 Ae)eKTOM periikaLlii, o Koaye cnaitkoBuii
(S) rnixonporein SARS-CoV-2. BupoGienHii B reHeTHIHO MOIH(IKOBAHMX KTiTHHAX HHUPKH eMOpioHa
moauuu (HEK) 293,

Llefi npoaykT micTuTh renetnuso moaundikosasi oprauizvu (TMO).

[NoBHuii nepenik 1onoMiskHKX peyoBHH AMB. y po3aini 6.1.

3. JHIKAPCBKA ®OPMA

Pozuun nia in’exuiit.

Posunn Gesbapsroro a6o 3nerka KOpHYHEBOro KOJILOPY, NPO30pHii aG0 31erka onanecueHTHui Ta
Bi/IbHHMIt Bifl yacTok, pH 6,6.

4.  KJIIHIYHA IH®OPMAIIIA

4.1 TepaneBTHuni NOKa3aHHA

Bakuuna Acrpa3enexa nporu COVID-19 nokasana 15 akTHBHOT imyHi3auii oci6 Bikom Bix 18 pokis
A IPOQLIAKTUKH KOPOHaBipycHOT XBopo6u 2019 (COVID-19) (aus. po3ninu 4.4 Ta 5.1).

Baxuuny Tpeba BUKOPHCTOBYBATH BiAMOBIAHO 10 oiLiHHKUX pekoMeHaaLiit.
4.2 Jlosu Ta cnocif 3actocyBanus

Beenenns Bakunnu Actpa3eneka npotu COVID-19 nosunen 3aiticHiosaTy MEeIHYHHH NpaLiBHHUK 13
BiMNOBIZHOIO MiATOTOBKOIO.

Joszu

Kype Bakuunanii Bakuutowo Acrpa3eHeka nporu COVID-19 nepen6avac BBeaeHHs 1BOX OKpeMuX
no3 no 0,5 mnn koxHa. JIpyry 103y caia BBOAUTH uepes 4—12 TUKHIB nic/1s BBeIeHHS MepLuoi J03H
(aus. posnin 5.1).

OcoGawm, siki orpumany nepury 103y Bakuiuu Actpa3eneka npoti COVID-19, pekomenayeTses
3aBepLIMTH Kypc BakuuHauii BakunHowo Actpa3eneka npotu COVID-19 (aue. pos3aina 4.4).

Hayicumu nimusozo gixy
Kopurysauus 103u 115 oci6 noxunoro siky Bia 65 POKiB He moTpiGHe.

Jimu

besneka ta epexrusnicts 3acTocysanns Bakuunn Acrpa3encka npotu COVID-19 nitam ta nianitkam

(Bikom 110 18 pokiB) napasi ne Beranosnei. aui BiacyTi. 4
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Crocif 3acTocysanns
Bakumnna Actpa3eneka npotu COVID-19 NpU3HAYEHA IULIE U BHYTPILIHBOM 5130B0ro (B/M)
BBE/IEHHS, OKaHO B JIJITHKY Ne1bTONOAIGHOr0 M’ 5134,

IHCTPYKWIT 11010 BBEIEHHS NiKapehkoro 3aco0y HaBejeHi B po3aini 6.6.
4.3 Ilporunoxkazanus

[linBuiuena yyTMBicTb 10 Aitouoi peyosunu a6o 10 Oyab-AKOT 3 JONOMBKHMX PEYOBHH,
nepepaxoBaHuX y po3aini 6.1.

4.4 Ocobansi 3actepexenns Ta 3anobixui 3axo1n NpH 32CTOCYBAHHI

Bincremxenns

106 nonerumty BincTeskeHHs Gionoriunux sikapeskux 3ac00iB, HeOOXIAHO YiTKO 3a3HAYATH HA3BY Ta
HOMep cepii 3acoby, 110 3aCTOCOBYBABCH.

I'inepyyTauBicTe

Ak i npu 3acTocyBanHi 6y ab-SKHX 1H’ €KLIHHIX BAKIIHH, 3aB/K1H NOBUHHO OYTH NOCTYNHAM
BIANOBI/HE JiKYBaHHS Ta HAT/IAA Y BUMAAKY BUHUKHEHHS piakicHux aHadilakTHUHUX peakwiii micas
BBeAeHHs Bakuwuu. Ilicns BakumHauii pekomeHayeThest peTesbHo CrocTepiraTv 3a ocobamu, 1o
OTpUMaIK 03y BAKLUHHH, MPOTAroM npuHaiMHii 15 xeumun. Ocobam 2 aHadinakTHYHOKO peakuiclo Ha
nepury 103y Bakunnun Actpa3eneka nporu COVID-19 e ciia BBOAUTH ApPYTry 103y BaKLMHHU.

CynyTHi 3aXBOPIOBAHHS

S 1 nipu 3acTOCYBaHHI IHLIMX BaKLMH, BBeAeHHA Bakuuuu Actpa3eneka npotd COVID-19 cnin
BIZIKJIACTH B 0CI0, 10 CTPAsKAAOTH Ha FOCTPI BaKKi (ebpunbhi 3axBopioBanns. OfHaK HASBHICTS
nerkoi indekuil, Hanpuknaa, 3acTyau Ta/abo HeBUCOKOrO TIABHUILEHHS TEMIIEPATYPH Tifa, He MOBUHHO
OyTH NiACTaBOIO 1A 3aTPHMKM BaKLMHALLT.

Tpombouwmronenis Ta nopyuiens 3ropraHHs Kposi

AHAJIOrI4HO IHLIMM NTIKAPCBKHM 3aC06aM, MPH3HAYEHHM 14 BHYTPILUHbOM S30BOT0 BBE/ICHHS,
Bakuuny Actpa3eneka nporu COVID-19 cnin 3 obepexkHicTio BBOAMTH 0c0Bam 3 TpoMGOLHTONEH IO,
Oyab-AKMM NOPYLIEHHAM 3rOPTaHHS KpoBi abo ocobam, siki OTPUMYIOTH Tepaniio aHTHKOAryJIsHTaMHu,
OCKIJTbKH Mic/1sl BHY TPILIHBOM S30BOr0 BBEACHHS Y LKMX 0Ci0 MOXKYTh BHHHKATH KPOBOTEYi a60 CHHLI.

Heepomnoriuui noaii

[osinomiisiiocs npo ayske piakicHi BUmaaKu AGMIEIIHI3YIOUHX ypakeHb Micis BaKUMHALIT BakiMHO©O
Actpa3eneka nporu COVID-19. ITprunnHo-Hac/1i AKOBHI 38’ 430K i3 BAKLMHOK He OyJ10 BCTaHORMEHO.
Sk 1 npu 3acTocyBaHHi IHLIMX BaKLMH, i BPAxoBYBaTH KOPHUCTh i MOTEHLUIAHI PpU3MKY BaKIMHALLT
ocib Bakuunoro Actpa3eneka npori COVID-19.

Ocobu 3 nocnabnenum iMyniteTom

Hesinomo, 4u po3eusacThes B oci6 i3 NOPYIEHHAMH IMyHHOT BiANOBIAL, BKIIOYHO 3 0coGamMy, sKi
OTPMMYIOTb TEpaniio iMyHOZIeNpecaHTaMH, Taka X BiMOBiab Ha CXeMy BAKLMHALLIT, 5K | B
IMYHOKOMIIETEeHTHHX 0cib.

TpuanicTs Ta pisens 3axucry

TpuanicTs 3axucty, 1m0 3a6e3neuye BaKLUMHA, He BCTAHOBJIEHA.

AHAJIOrYHO iHIIMM BaKLIMHAM, BaKIMHALIS BakumMHO©O Actpa3eneka npotu COVID-19 moske
3aXHCTHTH HE BCIX BaKLIMHOBAHUX OCi6.

Bsaemo3aminHicTh
BincyTsi nani npo Gesneky, iMyHorenticts um €(peKTHBHICTB, LIO M ATBEP/UKYIOTh B3aEMO3aMIHHICTD
Bakuunu Acrtpa3eneka nporn COVID-19 3 inmumu BakuHHaMu npotu COVID-19,

Harpiii
B | nosi uporo NIKapehKOro 3aco0y MiCTHTbCA MeHuIe 1 MMonb HaTpito (23 mr), Tomy iioro Mo:q-:ua/ 7
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BBRJKATH TAKMM, 110 HE MICTHTBL HaTpilo.
4.5 Bsaemonis 3 inmmmu gikapehbKuMHE 3ac06aMHi T2 iHi BHIH B3aeMoO/Iii

Ouinka Ge3nekH, iMyHOreHHOCTI Ta eheKTHBHOCTI OIHOYACHOTO 3aCTOCYBaHHsS Bakumuu
Actpa3eneka npot COVID-19 Ta iHWMX BaKLUHH He TPOBO/IMOCS.

4.6  3acrocysanus nix wac BariTHocTi T2 FOAYBAHHSA IPYALI0

BaritHicts

IcHyroTs 0OMexeni aani moao 3acrocyBanns Bakumnu Actpa3eneka nporu COVID-19 y BariTHUX
KiHOK ab0 y JKIHOK, SIKi 3aBariTHINM Micas BaKUMHALL, Hanux 115 indopmyBanHs 1po pusmk.
MOB’SI3aHU 31 3aCTOCYBAHHSM BAKLIMHH, HEJOCTATHBO.

HocnimKenus penpoayKTHBHOT TOKCHYHOCTI Ha TBapHHax He OyH 3aBepueni.

Ak 3anoGixnuii 3axia, el yHuKkaTH BakuMHALIT BakuuHOK0 Actpa3enexa npotu COVID-19 y nepion
BariTHocti. 3acrocyBanus Bakiunuy Actpa3eneka npotu COVID-19 y BariTHHX sKiHOK MOMTHEE Ha
MiJCTaBi OLIHKH CIiBBiAHOLIEHHS KOPHCTb/PHU3HK, KOJTH KOPHCTH Bill BAKLIMHALLT MEPEBUIILYE
MOTEHLIHHI PU3MKHU.

l'onyBanus rpymuio

Kitiniuni nani wozno sactocysanns Bakuunu Actpa3eteka nporu COVID-19 y xinok, mwo rOAYIOThH
rpyamo BiacyTHi abo oGmeskeni. HeMOsKINBO BUKTIOUNHTH PH3HK [UIsl HOBOHAPOIKEHUX/HEMOBIIAT Ha
IPYAHOMY BHIOJIOBYBaHHI.

Ak 3anoGixHui 3axin GakaHo yHMKaTH BakuMHaLil BakiuHoo Acrpa3eneka npoth COVID-19 y
MepioJl FOYBaHHS IPYIIO.

Bruiug Ha penpoaykrusny dyHkuio
3narwicTs Bakuunn Acrpa3eneka nporu COVID-19 Brinsaty Ha (epTHIBHICTL HE BCTAHOBNEHA.
Hani BigcyrtHi.

4.7 Bnaus Ha 31aTHiCTL KepyBaTH TPAHCHOPTHHMH 3acobamu a0 npagoBaTh 3 iIHAMHA
ABTOMATH30BAHHMH CHCTEMAMH

Brie Bakuuun Acrpa3eneka npotu COVID-19 na 30aTHICTb KepYBaTH TPAHCTIOPTHUMH 3aco0aMU Ta
MpaLIoBaTH 3 MEXaHi3MaMK HesHauHm# aGo BiaCyTHiL. TIpoTe aesiki noGiuHi peakiiii, 3a3Ha4yeHi B
po3zii 4.8, MOXYTh THMYACOBO BIUTMBATH HA 37ATHICTS KEpPYBATH TPAHCIIOPTHUMHM 3ac0baMu Ta
MpPalOBaTH 3 MEXAHI3MAaMH.

4.8 Ilobiuni peaxnii

Pesrome npodino 6e3neku

3aranbHy Gesneky Bakunnn Actpa3enexa npotu COVID-19 owintopam 3a pe3yabTaTamMmu
NPOMIXKHOrO aHaizy 06’ €HAHMX NaHHX HOTHPBOX KIIHIYHIX J0CTI/KEHb, IPOBEACHHX Y
BenukoGpuranii, Bpasunii ta [Tisaenniii Adpuui. Ha momenT ananisy 23 745 YUYacHHUKIB BiKOM Bif
18 pokiB panomizoBaHo posnoainum y rpynu, axum npusHavain Bakuuny Actpa3eneka npoTy
COVID-19 a6o konTponshuii npenapar. 3 mux 12 021 YHaCHHK OTPUMAB NPUHAHMHI 0JHY 103y
Bakuunu Actpa3enexa nporu COVID-19,

Hemorpadiuni XapakTepHCTHKH yYacHHUKiB, AKi OTpuMyBanu Bakuuny Acrpa3enexa nporu COVID-
19, Ta yuacuukis, ski oTpumyBann KOHTPONLHAMIA npenapar, 3arajiom 6y/u noaibuumu. Bik YYaCHHKIB,
AKI OTpUMYBaIM Bakumnu Actpa3eneka npor COVID-19, 3aranom cranoeue ] 8—64 pokiB (90,3 %).
Hacrka ocib Bikom Bin 65 pokiB craHoBMna 9.7 %. Binbuicts 0Cib, AKi OTPUMYBAIIN JI0CTITUKYBaHY
BaKLMHY, Gy.1u eBponeoinnoi pacu (75,5 %), 10,1 % — nerpoinnof pacu, a 3,5 % — MOHTOJIOTIHOT.
55,8 % Gymu sxinkamu, a 44,2 % — vonosikamu.



Haifuacrile noeizomasau npo taki no6iuni peakuii: yyTanBicTs y Micui i1’ exwii (>60 %); Binb y
Mmicui i’ eKuii, ronosuuii Ginb, BIAYYTTS BTOMM (>50 %): MIQJIriio, BiYyTTa 3aranbHOro HE3y)KaHHS
(> 40 %); rineprepmito, 03106 (>30 %); apTpanriio, HynoTy (>20 %). BinbiicTs n06iuHmx peaxiiii
Oyan 1erkoro Ta nomMipHOro CTyneHis i 3a3puyaii 3HUKATH NPOTArOM A€KIJILKOX JHIB Micas
BaKLUHHALIT. Y MOPIBHAHHI 3 NepIIOIO 103010 NOGiYH] peaxilii, npo siki MoBiAOMIIANH Nicas Japyrot
03, Oynu Ginbin nerkumu Ta dikcysanmcs pinue.

[ToGiuni peakuii, sk npasuio, Gynu Aeriwmmu ta plawe QiKCYBATHCA Y 10POCTHX NOXMIOrO BIKY
(=65 pokiB).

JAng cHMNTOMAaTHYHOTO MONErWeH A NOGIYHMUX peaKLii nicas BakUMHALIT MOKHA 3aCTOCOBYBATH
3Hebomoroui Ta/abo KapO3HHKYBa/IbHI J1iKapChKi 3ac00HM (HanpHKIaz, 3aco0H, 0 MICTSThL
napaueramoi ).

[lepenik noGiunmnx peakuiii v bopmi Tadmmui

3asHaueni Hk4e MoGiuHi peakwii nikapebkoro sacoby (ITPJI3) HaBeaeHo 3a Kaacamu cueTem oprasin
(KCO) Meanynoro ciioBHHKa 3 nuTaHb peryasaTopsoi aisapnocti (MedDRA). V mexkax koxkHoro KCO
TEPMIHH, SKMM BiJLIAETHCH NMepeBara, 3a3HavyaioThes B NOPAAKY 3MEHILEHHS YaCTOTU BUHUKHEHHS Ta
CepHO3HOCTI peakilii. 3a YacTOTOI BHHMKHEHHS MOGIuHi PEaKLLiT BU3HAYAIOTHCS TAKHM YHHOM: yIKe
uacto (> 1/10), wacro (i 1/100 a0 < 1/10), neyacto (Biz > 1/1000 o < 1/100), piznko (sin > 1/10000
no < 1/1000), myske piako (< 1/10000) ta PeaKLii, 4acTOTA BUHUKHEHHS AKX € HEBiZIOMOIO (He MOkHa
OL{IHHUTH 3 OISy HA HAsIBHI 1aHi).

Tabauns 1 Iobiuni peaxuii

KCO 3a MedDRA Yacrora Iobiuni peakuii

Posnaam 3 Goky HepBOBOT cHCTEMM Jyxe yacto ["onosuwuii 6inp

Posnanu 3 6oky uunynkoo- Hyxe uacto Hynora

KMIIKOBOTO TPaKTy

Posnanu 3 Goky ckenetHo-m’ 530801 Hysxe yacto Mianris, aprpanris

CHCTEMH Ta CMOJYYHOI TKAHMHH

3aranbHi posnanau Ta peakuii B Micili Hyxe yacto YHyrausicts y micui in’ekuii, 6inp y
BBEIEHHS Micwi iH’eKuii, BindyTTa skapy B

micwi in’ekuii, cBepGixk y micwi
iH’eKLil, BTOMa, BiguyTTs
3aralbHOrO He3/Iy KaHHS, Mipekcia®,
03HOO

Yacrto HaGpsk y micui in"ekuii, epurema s
MicLi iH ekt

* Iipekcin Bkmouae rapsuky (myxe 4acTo) Ta iuxomaHky > 38 °C (uacto)

TloBinoMIIeHHs Npo Nig03pIOBaHi NoGiuHi peakuii

Basiu1iBo nosizomsiti npo ninospiosani noGivi peakuii nicas peectpauii ikapcekoro 3aco0y. e
Z103BOJISE 311HCHIOBATH MOCTIHHMI MOHITOPHHT CMIiBBiIHOWEHHS KOPHCTh/PU3MK 3aCTOCYBAaHHS
THKAPCbKOro 3aco0y. MeAnuHmX npauisHukie MPOCATH MOBIAOMATH MPo Gy Ab-aKi mino3prosai
noGiuHi peaxuii 3a onomororo AEpIKaBHOI CHCTEMM nepesadi indopmarii aGo BeOcaiiTy
www.covax.azcovid-19.com.




4.9 Ilepeaosysaunns

Hocsia woo nepeaosyBanns BakLMHKM 0OMeEKeH i,

Cneundivne nikysaHHs Ha BUNALOK nepenosyBsanHs Bakuunow Acrpa3eneka nporu COVID-19
BiZicyTHE. Y pasi nepeo3yBaHHs ciin CMOCTEPIraTH 3a CTAHOM TTaLic€HTa Ta 3aCTOCOBYBATH BIIMOBIIHE
CHMIMTOMATHYHE JIIKYBaHHS.

5. ®APMAKOJIOI'TYHI BJJACTUBOCTI
5.1 ®apmaxogunamivni BaacTHBoCTI

dapmakoTepaneBTHYHA IPya;: BAKLUMEM, iHIIi BipycHi Bakuuum, koa ATX: JO7BX03

Mexanizm aii
Bakumna Actpa3eneka npotu COVID-19 — e MoHoBateHTHA BaKLHHA, 110 MICTHTb OAHH

peKoMOiHaHTHHI, perulikauiifHo-nedeKTHuiT a1eHOBIpyCHuil BexTop wnmnanse (ChAdOx1), wo koaye
S-rnikonporein SARS-CoV-2. ITicns BBeaeHHs S-raikonporein SARS-CoV-2 ekcrpecyeTbes
MTOKaJILHO, CTUMYJIIOIOYM Bi/INOBIAbL HEHTpPAi3yI09HX aHTHTIN Ta KJIITHHHY IMYHHY BiaTORi/b.

Kniniuna epextupnicts

Hpomisicnuti ananis 06 'eonanux danux docrioncens COVO0] , COV002, COV003 ma COVOO0S5
Bakuuny Acrpa3enexa npotu COVID-19 OLIHIOBAIH, TPYHTYIOUHCH HA Pe3yJIbTaTax MPOMIXHOTO
aHali3y 06’€IHAHKX TaHHX YOTHPHLOX MOTOYHHX PaHIOMI30BaHMX CIIMHX KOHTPO/ILOBAHHX KIiHIYHKX
AocaiKeHs: rocimikents COVO001 dasu 111 CEpEA 3M0POBMX AOpOCTHX OCib Bikom 18-55 pokis y
Bennkobpuranii; gocaimkents COV002 dasu [I/111 cepen mopocanx oci6 > 18 POKiB (BKJIIOYHO 3
ocoGamu noxunoro Biky) y BenukoGpuranii; nocnipikenns COV003 ¢asu I cepen popocaux oci6
BikOM = 18 pokiB (BKIH0YHO 3 0coGaMH MOXHIOro BiKY) y Bpasunii; Ta nocnimxenus COV00S daszu /11
cepea ropocanx ocib Bikom 18-65 pokis y Tisaenniii Abpuni. V nocaimkenns me BKJTIOYAIIH
YHYACHHKIB i3 BaKKMMH Ta/ab0 HEKOHTPO.IbOBAHUMH CEpLEBO-CYAMHHHMH, LILTY HKOBO-KHULIKOBHMH,
NEYiHKOBUMH, HHPKOBHMH, EHIOKPHHHUMM/MeTab0 i YHHMH T4 HEBPOJIOTIYHMMH 3aXBOPIOBAHHAMH, a
TakokK 0ci6 i3 BupaeHoI0 iMyHOCynpeciclo. Jlis ouiHroBaHHs Gesneky ta eexTHBHOCTI NpoTH
COVID-19 3a BciMa yuyacHukaMu niaHyioTs crocTepiraTi npoTsarom 12 Micsuis.

Ha nizcraei nonepensno BusHayenux kpurepiis MPOMIKHOTO aHATi3y eEKTHBHOCTI Y A0Ci IKEHHSX
COV002 Ta COV003 6ym10 3adikcosano TNEPEBHIICHHS NOPOry = 5 BipyCONOriYHO MiATBEpAKEHUX
sunaakie COVID-19 Ha oxse aocnimkenHs 1, OTKe, 1X pe3ynbTaTh GyJIH BKIIOYEH 10 aHanizy oniHKu
edexkTuBHOCTI; AaHi gocaimkens COV001 ta COV00S5 0yJ10 BUKJIIOYEHO 3 aHanisy.

VY ananisi sBeaenux nannx ouinku edexrusHocti (COV002 Ta COV003) yuachuku Bikom > 18 pokis
OTpHuMYBajIH ABi 1034 Bakuunu Actpa3eneka npotu COVID-19 (N=5,807) a6o KOHTPOJILHOrO
npenapaty (MeHiHrOKOKOBOT BakiiHu a6o (izionoriunoro posuuny) (N=5,829). Yuacuuku, siki Gynu
PaHIOMI30BaHi 10 rpynu Bakunuu Actpa3eneka npot COVID-19, otpumysanu a6o asi CTaHJapTHi
nos3u [CAO] (5 x 10'° Bu Ha 103y), abo oany Hu3bKy 103y [H]1] (2,2 x 10" Bu) i ogny CJT (5 * 10'° py),
1O BBOAMJIMCA LISAXOM B/M iH’ ek,

Yepes obmeskeHHs soricTHYHOrO XapakTepy iHTepBaI Mix 103010 | Ta 703010 2 cTaHOBUB 4-26
THKHIB. [HTepBan Mix BBeneHHAM 103 6yB Ginbumm y rpyni HAC/1y nopietsiani 3 rpynoto CJIC]T
(71% i 25% yuacuukis, ski orpumyBany Apyry Ao3y vepes > 12 twknis, ana rpyn HIC ta CJIC/]T
BIAMOBIAHO).

Buxinni aemorpadiuni nokasuuku cepen oci6 rpynu Bakuunn Actpa3enexa nporn COVID-19 ta oci6
KOHTPONBHOT rpynH Oyin 106pe 36anancoBannmu. Y aHanisi 3BeIeHNX naHux cepell Y4aCHHKIB, AKi
OTpumMyBanu Bakuuty Acrpa3enexa npotun COVID-19, 94.1% Gynu Bixom 18-64 pokis (5,9 %

YHAaCHHKIB — BikoM Biz 65 pokis); 60,7% man KIHOYY cTarh; 82,8% Gynu ocobamu €BpOMeoiHoT

pacu, 4,6% — monronoinHoi ta 4,4 % — HerpoinHoi pacu. 3aranom 2070 (35,6 %) y4acHHKIB MasIH
NpuHaHMHI 0AHE ICHYIOYE CyITyTHE 3aXBOPIOBAHHS (BH3HAYANOCK gk IMT > 30 kr/m?, cepueso-

CYAHHHI, PECMipaTopHi 3aXBOPIOBAHHS 260 uykpoBuii niaGet). Ha MomeHT npoBeaenns MPOMIZKHOIO /
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aHai3y MejliaHa yacy CrocTepesKeHHs Mmicis BBE/ICHHA 1034 1 Ta 103M 2 cTanoBuia 4,7 micaus Ta
2.2 micsus BiANOBIAHO.

OcTaToune miATBepIKEHHS BUNAAKIB poseutky COVID-19 BuHOCHIa ekcniepTHa KOMiCis, sika Takox
BH3HAYHIA TAKKICT 32XBOPIOBAHHS BiNOBIIHO 10 LIKATH KIIHIYHOTO nepediry BOO3. 3aranom 131
YHaCHHK MaB BIpYCOJIOTiUHE MiATBEpIKeHHS inikysanus SARS-CoV-2 3 HagshicTio NIPUHAAMHI
oaxoro cumnTomy COVID-19 (06’ ekTHBHE MiaBHILIEHHS TEMICPATYPH Tijla (BU3HAYAETHCS SK

2 37,8 °C), kawens, 3aauika, aHocMmis aGo ares3ist) NpoTArom >15 nHiB nicas BRe1eHHS Apyroi Jo3H,
TpH LILOMY BOHH HE Ma/lu 03HaK NonepeaHboro iHpikyeanus SARS-CoV-2. Bakuuna Acrpa3eneka
npoti COVID-19 10¢ToBipHO 3HM3MAA NMOKA3HUK YacTOTH poseutky COVID-19 nopisusHo 3 rpymnoo
KOHTPOIIO (IUB. Tabimipo 2).

Tabaunsi 2 Edextusnicrs Bakunnn Actpa3eneka uporn COVID-19*

Bakuuna Acrpa3eneka nporn KR D00t
COVID-19 omTP - .
KinTe dexkTuBHICTL
Honyasuis Kin-t6 Bunaakis ot BaKNUHH, %o
-19b 0
N COV(I(B )19 , N N COVID-19%, n (95,84 % A1)
h (%)
Honyasyia nepeunnozo ananizy
3aranbHa | 70,42
CJICT + HICD) 5807 30 (0,52) 5829 101 (1,73) (54,84 - 80.63)
Pedswcum dosyeannn, axuii peccmpyempca
62,10
CICH 4440 27 (0,61) 4455 71(1,59) ‘ OR8- ThE
Hocrionuyvruii ananiz
HJIC } 1367 3(0,22) 1374 30 (2,18) 90,03
i i : |_(65.84 - 97,10)

N — KibKiCTb y4acHUKIB, BKIFOUYEHHX 10 KOKHOI TPYIH; N — KiTBbKICTh YYaCHUKIB i3 NiATBEPUKEHUM SBULILEM:
Al — nosipunii inTepran; HJ] — um3ska no03a; CJl — crannaprha no3a

* IlepBuHHa KiHUEBA TOYKa DOCTiKEHHS IPYHTYBANACs Ha NiATBEPIKCHIX BUNALKAX poseuTky COVID-19 B
ocib BikoM Bia 18 pokiB i3 noyaTkoro CEPOHEraTUBHUM CTAaTyCOM, SIKi OTPUMYBANM ABI 103K (CJIC abo HIICJT)
Ta NpOJOBKYBAIN GpaTH y4acTs y 10CIIIKEHHI NPOTSroM > 15 auie micns OTPHMaHHA APYTOi J03H.

b Bipyconorigso niaTeepmkeHe iHdikysanna SARS-CoV-2 3 HasBHicTIO npuHaimHi oHOTO cMmTomMy COVID-
19: 06’ekriBHe MinBuMIICHHs TeMnepaTypH Tina (Bu3HagaeThes Ak > 37,8 °C), kaiwens, 3auuka, aHocMis aGo
aressis. [TixTBepkeHo ekcnepTHOIO KOMici€ro.

Hani pocninnuubkux aHanisip MPOAEMOHCTPYBAH, 11O MMiABHILEHA iMYHOreHHICTh Oyna rnos’s3aHa 3
AOBIIMM IHTEPBAJIOM MiXk BBEACHHIM nepuoi Ta Apyroi 03 (aue. Tabauwgo 3 Imynozennicme) i
CXO0KOI0 TEHACHLIEIO 1010 eheKTHBHOCTI. HoBiuumii inTepean Mixk 103aMu MOke MOACHHUTH,
NPHHAHMHI YaCTKOBO, Gi/bII BUCOKI OLIHKH edexrusHocTi, 3adikcopani y rpymi HIAC/I.

Pisenb 3axncty, wo 3a6esneuye oana CJl Bakumnu Acrpa3eneka npot COVID-19, ouiiosanu
UITAXOM JOCHIAHMLBKOrO aHATI3Y, 10 BKIIOYAB YHaCHHKIB, sKi oTpumanu oany CJI. 3 aHanizy 6yan
BUKJTFOYEHI 1aHi yYacHUKIB, sKi Ha TOMH yac OTPHUMANH Apyry 103y BakuMHK. V Wil nomynsuii
e(peKTHBHICTE BakIMHM 3 22 NHS mics BBC/ICHHS NMEPLIOT 103 cTaHOBKAA 71,30 % (95 % Al: 49,02 -
83,84 [15/6310 oci6 & rpyni Bakumuu Actpa3eneka nporu COVID-19 Ta 52/6296 oci6 & rpymi
KOHTpOMO]),

Bakuuna Actpa3eneka nporu COVID-19 SHIDKYBANa MOKasHUK rocmitanizauii 3 npusogy COVID-19
(cTyniHb TsKKOCTI 32 Knacudikauiero BOO3 > 4). Cepen YHaCHHUKIB, SIKi OTPHMYBAITH JBI 103K

Baxuinu Actpa3eneka nporu COVID-19, Oy sadikcoBano 0 (0,0 %; N=5 807) sunaaxis
rocniranizauii 3 npusoay COVID-19 (CACHA+HACTK, > 15 nuiB micas BReeHHs Apyroi 103u) y
MOPIBHAHHI 3 5 BUNankamu KOoHTponbHOI rpynu (0,09 %: N=5829), Cepen ycix yyachukis, saxi

nepiioto otpumanu CJI, nounnarouu 3 22 axs nicas 103 1, By70 3adikcosano 0 (0,0 %, N=6,307)
BHNa/IKiB rocnitanizauii 3 npusogy COVID-19 g rpyni Bakuunu Acrpa3eneka npotn COVID-19 i
MOPIBHAHO 3 9 BUNaakaMu B KOHTpObHIM rpymi (0,14 %, N=6,297), /



Cepenl y4acHHKIB, AKi Masld =] CyNyTHE 3aXBOPIOBaHHA, e)EKTHBHICTL BAKLIMHKM cTaHOBHMAA 73,43 %
[95 % JUI: 48.49 - 86,29]; 11 (0,53 %) B rpyni Bakuunu Acrpa3eneka nporu COVID-19 (N=2070) y
nopiBHgHHI 3 43 (2,02 %) B rpyni koutpoato (N=2,113). Takuii pe3yabTaT y3roKypancs 3

pe3ybTaToM e(eKTHBHOCTI BAKLIMHH B 3arajibHii nomyasuil y4acHUKIB.

Kinskicts Bunaakie COVID-19 cepen yuyacHHKiB BIKOM > 65 pokis Oyna 3aHaaTo Maiolo, 1obd
3pOOHTH BHCHOBKH 1100 €EKTHBHOCTI BaKUMHK. Y Wil cyOnomyasauii eGexTHBHICTb BAKUMHH
BCTAHOB/IOBAJIACh 3a JaHHMH IMYHOT€HHOCTI, TUB. IYHKT HHKYE.

IMYHOreHHICTh

Hpomidicnuti ananiz 06 ‘eonanux oanux oociioxcens COV001, COV002, COV003 ma COVO0S

ITicns BaKUMHALIT YYACHHKIB i3 MOYATKOBHM CEPOHETaTHBHUM cTaTycoM BakuuHow Actpa3eHeka
npotu COVID-19, cepokonBepcito (BU3HAYAETHCA AK 30iNbLIEHHA KOHLEHTPALLIT aHTUTIN, 11O
3B’A3YIOTbCA 3 S-ITIIKOMPOTETHOM BipycCy, Y = 4 pa3u Bij BUXifHOro piBHs) Oyso0 BuseiaeHo y >98%
Y4YacHHMKIB uepe3 28 AHIB nicig BBeAeHHS nepLioi A03H i B >99% yuacHukie yepes 28 auiB micas
BBE/ICHHA JIPYroi 1031, 3pOcTaHHA KOHLUEHTPALlii aHTHTIJ, 110 3B’ s3YI0ThCA 3 S-rikonporeiHoM, 6yIio
NpAMO MPONOPUiHHO 301MBIIEHHIO IHTEPBATY Yacy Mik BBeJCHHAM Nepiuoi Ta aApyroi 103 (Tabauus 3).

Sk npaBui10, CXOKi TEHAEHLUIT CrIOCTEPiraucs MK aHajlizaMH Ha HEMTPANi3yI04i aHTUTINA Ta
AHTHTINA, 1110 3B’ A3YI0ThCs 3 S-raikonporeiHoM. Kopensiis 3 iMyHOJOriuHMM 3aXHcTOM He Oya
BCTAHOBJIEHA, TOMY PiBEHb IMyHHOT BiANOBi/i, sika 3a6e3neuye 3axuct Big COVID-19, Hesigomuii.

Tabanns 3 Bianosiae anTuTia, mo 38’s3yworbes 3 S-raikonporeinom SARS CoV-2, na
Bakunny Acrpa3eneka nporu COVID-19 (CACH)*
Buxiauuii piBenn 28 nniB nicas 1038 1 | 28 quiB micas no3u 2
Honyasuis GMT GMT GMT
(95 % JI) (95 % AI) (95 % A0
(N=882) (N=817) (N=819)
3aranbHa 57,18 8386,46 20034,74
(52,8; 62,0) (7758.6: 9065.1) (27 118,2; 31 086,7)
Inumepean esedennn
(N=481) (N=479) (N=443)
< 6 THKHIB 60,51 8734,08 2292393
(54,1, 67,7) (7883,1: 9676.9) (20 360,50; 24 255.3)
(N=137) (N=99) (N=116)
6-8 TIXKHIB 58,02 7295,54 24363,10
(46.3; 72.6) (5857.4; 9086.7) (20 088.5; 29 547.3)
(N=110) (N=87) (N=106)
9—11 THIKHIB 48,79 7492,98 34754,10
(39.6: 60,1) (5885,1: 9540,2) (30 287,2; 39 879.8)
(N=154) (N=152) (N=154)
> 12 TIKHIB 52,98 8618,17 63181,59

(44.4: 63,2)

(7195.4: 10 322.3)

(55180,1; 72 343.4)

N — KiabKicTb 0ci0, BKMo4eHHX 10 Ko#HOI rpynu; GMT — cepenniit reomeTpuynmii THTP; I — IOBipYHii

inTepBan; S — cnalikoBuil.

* ImyHHy BiAMOBiAb OUIHIOBAH 32 IONOMOTOI MYJIbTHILIEKCHOTO IMYHOOTYHOIO aHaizy.

Pipenb iMmyHHOT BiANOBiAi cepen y4acHUKIB, sKki Mai >1 cynyTHIO KoMOpOiAHY NATOIOTHO,

Y3TOIKYBABCA 3 pe3yJ/IbTaTaMM 3aralbHOi MomyJisLii.



BucOKi MOKa3HHKH CEPOKOHBEPCiT CHOCTEPIranuch y A0pOCiIuX ocib noxunoro Biky (= 65 pokis) micas
nepwoi CJ1 (97,8 % [N=136, 95% JI: 93,7 - 99,5]) i apyroi CT (100,0 % [N=111, 95% MI: 96,7 -
NE]). 36inbeHHs KOHUEHTpAaLLii aHTHTI, 110 3B’ S3YI0Thes 3 S-riuikonpoTteiHoM, 6yno YHcenbHO
HWKYMM B YYACHUKIB BikoM =65 pokis (28 anis nicas apyroi CA: GMT=20 727,02 [N=116, 95 % JII:
17 646,6 - 24 345,2]) y nopiBHAHHI 3 yqacHuKaMu BikoM 18-64 pokie (28 auis nicas apyroi CJI:
GMT=30 695,30 [N=703, 95 % JI: 28 496.2 - 33 064,1]). ¥ GinbiiocTi y4acHUKIE >65 pokiB IHTepBa
MiZK BBEIEHHSM [103 CTAHOBUB <6 THKHIB, 1110, MOXINBO, CTA/I0 NPHYHHOI0 YHUCEILHO HHKHUOTO PIBHS
TUTPIB aHTHUTLIL.

Cepen y4YaCHHMKIB i3 BUXiTHUMH CEPOJIOriUHMMH 03HaKaMK HasiBHOCTI iHdexuii SARS-CoV-2 B
adamuesi (GMT=13 137,97 [N=29; 95% [I: 7441,8 - 23 194,1]), THTpH aHTHTIN, 110 3B’ A3YIOTLCH 3 S-
r1iIKOMPOTETHOM, I0CATIM MakcUMyMy uepes 28 nHiB nicis BBeaeHHs nepuuoi go3u (GMT=175 120,84
[N=28; 95% JII: 120 096.9 - 255 354,8]).

Bianosiae T-nimdouuris, sika € cneurdiuHoO J0 cnaikoBoro Oiika Ta BUMIPIOBaIach METOAOM
iMmyHo(epmenTHOro cniot-ananisy IFN-y (ELISpot), iHaykyBanaca mic/is BBeA€HHS NepLIOT 103H
Bakunnu Actpa3eneka nporu COVID-19. 11s Binnosiap He 36inbluyBaiacs nicis BBeACHHA ApyTrol
JI03H.

Hitn

besneka Ta edekTUBHICT 3acTOocyBaHHs Bakumuu Actpa3eneka npotu COVID-19 y niteit Ta
niiTKiB (BikoMm 10 18 pokie) Hapasi He BeTaHOBeHI. [laHi BiacyTHI.

52 @apmakoKiHeTHUYHI BJaCTHBOCTI
He 3actocoByeTbes.
5.3 Jlokainivyni 1ami 3 6e3nexkH

HocnipkeHHs TOKCHYHOCTI Ta MICLIEBOI NEPEHOCUMOCTI

JIoKiHIYHI JaHi, OTPMMAHI B pe3ybTaTi TOKCUKOJIONUHUX A0CIIKEeHb Ta A0CTiIKeHb MiCLEBOT
NePEeHOCHMOCTI 0CIIIKYBAHUX BAKLIMH, BUPOOIECHUX 32 AHATOTYHOIO TEXHOOTIEI0 a1€HOBIPYCHUX
BekTopHUX BakUMH ChAdOx1, sk i Bakuuna Acrpa3enexa npotu COVID-19, ceiguars npo e, wo
texHonoris ChAdOx1 no6pe nepeHoCHTBCS MHIIAMH Ta He aCOLIKOETBCA 3 OYAb-AKUMH NOGTYHUMH
peakuUisgMH.

MyTareHHicTh Ta KaHLEPOreHHICTh
Bakuuna Actpa3eneka npotu COVID-19 — 1ie BakimHa, TOMY JI0CHIIKEHHS 1T TeHOTOKCUYHOCTI
(MyTareHHOCTI) Ta KAHLIEPOr€HHOCTI HE MPOBOANIHCH.

6. @®APMAIIEBTHYHA IHOOPMAIIIA
6.1 JlonmomikHi pe4oBHHH

L-rictuauu

L-ricTHARHY TiAPOXJIOPHLY MOHOTiIpaT
MarHiio xnopuay rekcariapar
IMonicopbar 80

Eranon

Caxaposa

Hatpito xnopun

JunaTpio egerary auriapar

Bopa nns iv ekuii



6.2 OcHoBHi BHIAAKH HeCyMiCHOCTI

Ockinbky BiACYTHI JOCTIKEHHS CYMICHOCTI, HE MOKHA 3MILLYBATH LIO BAKLMHY 3 IHIIWMHE
JIKapCchbKMMHM 3ac00aMu.

6.3 Tepmin npuaaTuocri

Hepo3skpuTuii 6araTonozoruii diakoH
6 MicsLIB

Poskpuruii 6aratonososuii duakon
BukopucraTy sixomora wsmaie npotaroM 6 roguH.
Bakuuny neobxiano 36epiratu npu temneparypi 2—8 °C NPOTATOM MEPIOAY BUKOPUCTAHHS.

6.4  OcobumBi 3an06ixui 3ax0an npu 36epiranni

Heposkpuruit 6aratoio3oeuii haakoH

30epiraru npu Temneparypi 2-8 °C.
He 3amopoxyBaru.
30epirati (iakoH B OpUriHaNbHIH ynakoBLi A4 3aXKCTY Bix Ail cBiTha.

Poskpuruii GaraTtonozosuii drnakon
YMmoBu 30epiranHs Mmic/is NepLIoro BiAKPUTTS riakoHa Aue. y po3aini 6.3.

6.5 Tun Ta BMicT NepBHHHOT YNAKOBKH

bararosnozoruii duakon

5 M1 posuuny B 10-1030BoMYy (riakoHi (mposope ckio Tuiy ) 3 mpobkoto (ryMoBOK 3 amoOMiHIEBUM
o6kumHuM Kosnaukom). [To 10 dnakoHie B yrmakosui.

Ha punky moxyTs OyTH npencrasieHi He BCi 3a3HaueHi PO3MIpH YNAKOBKH.

6.6 CnenianbHi 3aX01H Ge3neKH NPH NOBOIKENHI 3 HEBHKOPHCTAHHM JiKAPCBLKHM 3aco60oMm
a0o BiAX0oAaMH JiKapcbKOIo 3acody

BeeneHHs BaKIMHH

Bakuuna Actpa3enexa nporu COVID-19 — e Ge3bapsruii abo 3nerka KOpUYHEBMHA, 1po3opuit abo
3/1erka ON/IECUCHTHHHA po34uH. [Tepes 3acToCy BAHHAM BaKLMHH HEOGXIHO MONepeaHbO0 POBecTH
BI3YaJIbHUI OFMIA /1S BASBICHHS CTOPOHHIX YaCTOK i 3MiHM KOJ1bOpY po3umHy. DiaKkoH ¢1ia
YTUIII3yBATH, SKLIO PO3YHH MA€E 3MIHEHHI Ko1ip abo B HBOMY MOMITHI CTOpPOHHI YacTkH. He
CTpyLIYHTE (PraKoH.

Koskny 103y Bakumnu 0,5 M1 7151 BHYTPIiLIHBOM S30BOr0 BBE/IEHHS HaOMpaloTh y WNpyL A8 1H €Ki,
JIist KOXKHOT 0COGH BHKOPHCTOBYIOTE OKpeMy CTePUJILHY FOJIKY Ta ILTIPHLI,

KoxeH 1akoH MICTHTB Ak MiHIMyM 3a3HaueHy KiIBKICTb 103. 3aTHIIOK pianHK y Grakowi micas
HaOMpaHHs OCTAHHBOT 103 — HOpMabHe ABHILE. Y pasi BUKOPHCTAHHS WnpyLiB T2/abo ronok i3
HHU3BKHM «MEPTBHM» 00’€MOM, 3/IMILKOBOT KilIbKOCTI PO3UMHY Y (riakoHi Moske OyTH 10CTaTHLO A4
AonatkoBoi Ao3u. Cniz BAHTH ycix HeoOXiaHMX 3aco6iB, 1106 3a6e3neunTi BBE/IEHHS MOBHOT A03H
(0,5 mn). Skwo ne Branocs HaGpatu noBHy 103y 0,5 M1, 3ATHIIOK piauHH y dnakoni cria
yrunisysari. He 06’ einyiiTe 3aiMiuKku BAKUMHEY 3 PisHHX (nakouis.

Bakuuna ne mictuts koHcepsanTis. HaGpagum nepury 103y, sKomora weHjule BUKOPUCTaiTe BMICT
(hnakoHy MpoTArom 6 roamH (3Gepiratu npu Temneparypi 2-8 °C). Yrunizyiire Gyab-siky

HEBUKOPHCTaHy BaKLIMHY.

1106 nonermmTy BincTeskeHHs BAKLIMHH, AJ18 KOKHOT 0c00M, sika OTPUMaa 103y BaKLIMHH, HEOOXiHO
HITKO 3a3HaYaTH Ha3BY Ta HOMeEp cepii 3aco0y, 110 3aCTOCOBYBABCH.
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YTunisattig
Bakuuna Actpa3eneka nporu COVID-19 MicTHTS reHeTHYHO MozH(ikosani oprasizmu (FTMO).

Hepnkopuerany Bakumny a6o sigxoam ciin YTAI3YBaTH BiANOBIHO 10 MICLIEBMX BUMOT., Poznuty
BAKUMHY CIliJl ACAKTUBYBATH Bi/INOBIIHUM NPOTHBIPYCHHM Ae3iHBiKyunM 3acoboM.

% BJIACHUK PEECTPALIITHOI'O IMMOCBITYEHHS / BJIACHHK AO3BOJIY HA
EKCTPEHE 3ACTOCYBAHHS ABO AHAJIOTTYHNX JA03BOJIIB

Acrpa3enexa Ab (AstraZeneca AB)
SE-151 85 Conepran’e, IlIgewis
(SE-151 85 Sodertalje, Sweden)

8. HOMEP (-H) PEECTPAIIHHOI'O IOCBITYEHHS / HOMEP (-H) 1O3BOJIY HA
EKCTPEHE 3ACTOCYBAHHS ABO AHAJIOTTYHHX AO3BO.JIIB

9.  JATA IIEPHIOI PEECTPAIIIT JIIKAPCEKOI'O 3ACOBY

Jlara nepuoi peecrpauii nikapebkoro 3acoby: 15 moToro 2021 p.

10. JATA OCTAHHBLOI'O NEPEIISITY
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L NAME OF THE MEDICINAL PRODUCT

COVID-19 Vaccine AstraZeneca, solution for injection in multidose container
COVID-19 Vaccine (ChAdOx!-S [recombinant])

The vaccine fulfils WHO requirements for COVID-19 vaccine.

2: QUALITATIVE AND QUANTITATIVE COMPOSITION

One dose (0.5 ml) contains:

COVID-19 Vaccine (ChAdOx1-S” recombinant), not less than 2.5 x 10® infectious units (Inf.U),
which corresponds to 5 x 10' viral particles (vp)

“Recombinant, replication-deficient chimpanzee adenovirus vector encoding the SARS-CoV-2 Spike
(S) glycoprotein. Produced in genetically modified human embryonic kidney (HEK) 293 cells.

This product contains genetically modified organisms (GMOs).

For the full list of excipients, see section 6.1,

3. PHARMACEUTICAL FORM
Solution for injection.

The solution is colourless to slightly brown, clear to slightly opaque and particle free with a pH of 6.6.

4. CLINICAL PARTICULARS
4.1 Therapeutic indications

COVID-19 Vaccine AstraZeneca is indicated for active immunisation of individuals >18 years old for
the prevention of coronavirus disease 2019 (COVID-19) (see sections 4.4 and 5.1).

The use of the vaccine should be in accordance with official recommendations,
4.2 Posology and method of administration

COVID-19 Vaccine AstraZeneca should be administered by a trained healthcare professional.

Posology
The COVID-19 Vaccine AstraZeneca vaccination course consists of two separate doses of 0.5 ml

each. The second dose should be administered between 4 and 12 weeks after the first dose (see
section 5.1).

It is recommended that individuals who receive a first dose of COVID-19 Vaccine AstraZeneca
complete the vaccination course with COVID-19 Vaccine AstraZeneca (see section 4.4).

Elderly population
No dosage adjustment is required in elderly individuals >65 years of age.

Paediatric population
The safety and efficacy of COVID-19 Vaccine AstraZeneca in children and adolescents (aged
<18 years old) have not yet been established. No data are available.



Method of administration
COVID-19 Vaccine AstraZeneca is for intramuscular (IM) injection only, preferably in the deltoid
muscle.

For instructions on administration, see section 6.6.

4.3 Contraindications

Hypersensitivity to the active substance or to any of the excipients listed in section 6.1.
4.4 Special warnings and precautions for use

Traceability

In order to improve the traceability of biological medicinal products, the name and the batch number
of the administered product should be clearly recorded.

Hypersensitivity

As with all injectable vaccines, appropriate medical treatment and supervision should always be
readily available in case of an anaphylactic event following the administration of the vaccine. Close
observation for at least 15 minutes is recommended following vaccination. A second dose of the
vaccine should not be given to those who have experienced anaphylaxis to the first dose of COVID-19
Vaccine AstraZeneca.

Concurrent illness

As with other vaccines, administration of COVID-19 Vaccine AstraZeneca should be postponed in
individuals suffering from an acute severe febrile illness. However, the presence of a minor infection,
such as cold, and/or low-grade fever should not delay vaccination.

Thrombocytopenia and coagulation disorders
As with other intramuscular injections, COVID-19 Vaccine AstraZeneca should be given with caution

to individuals with thrombocytopenia, any coagulation disorder or to persons on anticoagulation
therapy, because bleeding or bruising may occur following an intramuscular administration in these
individuals.

Neurological events

Very rare events of demyelinating disorders have been reported following vaccination with COVID-19
Vaccine AstraZeneca. A causal relationship has not been established.

As with other vaccines, the benefits and potential risks of vaccinating individuals with COVID-19
Vaccine AstraZeneca should be considered.

Immunocompromised individuals
It is not known whether individuals with impaired immune responsiveness, including individuals

receiving immunosuppressant therapy, will elicit the same response as immunocompetent individuals
to the vaccine regimen.

Duration and level of protection
The duration of protection has not yet been established.

As with any vaccine, vaccination with COVID-19 Vaccine AstraZeneca may not protect all vaccine
recipients.

Interchangeability
There are no safety, immunogenicity or efficacy data to support interchangeability of COVID-19

Vaccine AstraZeneca with other COVID-19 vaccines.

Sodium
This medicinal product contains less than 1 mmol sodium (23 mg) per dose, and is considered to be
essentially sodium-free.



4.5 Interaction with other medicinal products and other forms of interaction

The safety, immunogenicity and efficacy of co-administration of COVID-19 Vaccine AstraZeneca
with other vaccines have not been evaluated.

4.6  Fertility, pregnancy and lactation

Pregnancy
There is a limited amount of data from the use of COVID-19 Vaccine AstraZeneca in pregnant

women, or women who became pregnant after receiving the vaccine. The data are insufficient to
inform on vaccine associated risk.

Animal reproductive toxicity studies have not been completed.

As a precautionary measure, vaccination with COVID-19 Vaccine AstraZeneca is not recommended
during pregnancy. Use of COVID-19 Vaccine AstraZeneca in pregnant women should be based on an
assessment of whether the benefits of vaccination outweigh the potential risks.

Breastfeeding
There are no or limited data from the use of COVID-19 Vaccine AstraZeneca in lactating women. A

risk to breastfed newborns/infants cannot be excluded.

As a precautionary measure, it is preferable to avoid vaccination with COVID-19 Vaccine
AstraZeneca when breastfeeding.

Fertility
It is unknown whether COVID-19 Vaccine AstraZeneca may impact fertility. No data are available.

4.7  Effects on ability to drive and use machines

COVID-19 Vaccine AstraZeneca has no or negligible influence on the ability to drive and use
machines. However, some of the adverse reactions mentioned under section 4.8 may temporarily
affect the ability to drive or use machines.

4.8 Undesirable effects

Summary of the safety profile
The overall safety of COVID-19 Vaccine AstraZeneca is based on an interim analysis of pooled data

from four clinical trials conducted in the United Kingdom, Brazil, and South Africa. At the time of
analysis, 23,745 participants >18 years old had been randomised and received either COVID-19
Vaccine AstraZeneca or control. Out of these, 12,021 received at least one dose of COVID-19 Vaccine
AstraZeneca.

Demographic characteristics were generally similar among participants who received COVID-19
Vaccine AstraZeneca and those who received control. Overall, among the participants who received
COVID-19 Vaccine AstraZeneca, 90.3% were aged 18 to 64 years and 9.7% were 65 years of age or
older. The majority of recipients were White (75.5%), 10.1% were Black and 3.5% were Asian; 55.8%
were female and 44.2% male.

The most frequently reported adverse reactions were injection site tenderness (>60%); injection site
pain, headache, fatigue (>50%); myalgia, malaise (>40%); pyrexia, chills (>30%); and arthralgia,
nausea (>20%). The majority of adverse reactions were mild to moderate in severity and usually
resolved within a few days of vaccination. When compared with the first dose, adverse reactions
reported after the second dose were milder and reported less frequently.

Adverse reactions were generally milder and reported less frequently in older adults (=65 years old).
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Analgesic and/or anti-pyretic medicinal products (e.g. paracetamol-containing products) may be used
to provide symptomatic relief from post-vaccination adverse reactions.

Tabulated list of adverse reactions

Adverse drug reactions (ADRs) are organised by MedDRA System Organ Class (SOC). Within each
SOC, preferred terms are arranged by decreasing frequency and then by decreasing seriousness.
Frequencies of occurrence of adverse reactions are defined as: very common (>1/1 0); common
(=1/100 to <1/10); uncommon (>1/1,000 to <1/100): rare (=1/10,000 to <1/1000); very rare
(<1/10,000) and not known (cannot be estimated from available data).

Table 1 Adverse drug reactions

MedDRA SOC Frequency Adverse Reactions

Nervous system disorders Very common Headache

Gastrointestinal disorders Very common Nausea

Musculoskeletal and connective Very common Myalgia, arthralgia

tissue disorders

General disorders and administration | Very common Injection site tenderness, injection

site conditions site pain, injection site warmth,
injection site pruritus, fatigue,
malaise, pyrexia®, chills

Common Injection site swelling, injection

site erythema

* Pyrexia includes feverishness (very common) and fever >38°C (common)

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is important. It
allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare
professionals are asked to report any suspected adverse reactions via the national reporting system or
www.covax.azcovid-19.com.

4.9 Overdose

Experience of overdose is limited.

There is no specific treatment for an overdose with COVID-19 Vaccine AstraZeneca. In the event of
an overdose, the individual should be monitored and provided with symptomatic treatment as
appropriate.

5. PHARMACOLOGICAL PROPERTIES
5.1 Pharmacodynamic properties
Pharmacotherapeutic group: Vaccine, other viral vaccines, ATC code: JO7BX03

Mechanism of action

COVID-19 Vaccine AstraZeneca is a monovalent vaccine composed of a single recombinant,
replication-deficient chimpanzee adenovirus (ChAdOx1) vector encoding the S glycoprotein of
SARS-CoV-2. Following administration, the S glycoprotein of SARS-CoV-2 is expressed locally
stimulating neutralizing antibody and cellular immune responses.

Clinical efficacy
Interim analysis of pooled data from COV00I, COV002, COV003, and COV005

COVID-19 Vaccine AstraZeneca has been evaluated based on an interim analysis of pooled data from
four on-going randomised, blinded, controlled trials: a Phase I/II Study, COV001, in healthy adults

18 10 55 years of age in the UK; a Phase II/III Study, COV002, in adults >18 years of age (including
the elderly) in the UK; a Phase III Study, COV003, in adults >18 years of age (including the elderly)
in Brazil; and a Phase I/Il study, COV005, in adults aged 18 to 65 years of age in South Africa. The
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studies excluded participants with severe and/or uncontrolled cardiovascular, gastrointestinal, liver,
renal, endocrine/metabolic disease, and neurological illnesses; as well as those with severe
immunosuppression. All participants are planned to be followed for up to 12 months, for assessments
of safety and efficacy against COVID-19 disease.

Based on the pre-detined criteria for interim efficacy analysis, COV002 and COV003 exceeded the
threshold of =5 virologically confirmed COVID-19 cases per study and therefore contributed to the
efficacy analysis; COV001 and COV005 were excluded.

In the pooled analysis for efficacy (COV002 and COV003), participants >18 years of age received two
doses of COVID-19 Vaccine AstraZeneca (N=5,807) or control (meningococcal vaccine or saline)
(N=5,829). Participants randomised to COVID-19 Vaccine AstraZeneca received either two standard
doses [SD] (5 = 10" vp per dose) or one low dose [LD] (2.2 x 10" vp) followed by one SD

(5 x 10" vp), administered via IM injection.

Because of logistical constraints, the interval between dose 1 and dose 2 ranged from 4 to 26 weeks.
The interval between the doses was longer in the LDSD group as compared to the SDSD group (71%
vs 25% of participants receiving the second dose after >12 weeks, for LDSD and SDSD respectively).

Baseline demographics were well balanced across COVID-19 Vaccine AstraZeneca and control
treatment groups. In the pooled analysis, among the participants who received COVID-19 Vaccine
AstraZeneca, 94.1% of participants were 18 to 64 years old (with 5.9% aged 65 or older); 60.7% of
subjects were female; 82.8% were White, 4.6% were Asian, and 4.4% were Black. A total of

2,070 (35.6%) participants had at least one pre-existing comorbidity (defined as a BMI >30 kg/m’,
cardiovascular disorder, respiratory disease or diabetes). At the time of interim analysis the median
follow up time post-dose 1 and post-dose 2 was 4.7 months and 2.2 months, respectively.

Final determination of COVID-19 cases were made by an adjudication committee, who also assigned
disease severity according to the WHO clinical progression scale. A total of 131 participants had
SARS-CoV-2 virologically confirmed COVID-19 occurring =15 days post second dose with at least
one COVID-19 symptom (objective fever (defined as >37.8°C), cough, shortness of breath, anosmia,
or ageusia) and were without evidence of previous SARS-CoV-2 infection. COVID-19 Vaccine
AstraZeneca significantly decreased the incidence of COVID-19 compared to control (see Table 2).

Table 2 COVID-19 Vaccine AstraZeneca efficacy against COVID-19"
COVID-19 Vaccine
AstraZeneca ainia Vaccine
Population Number of Number of efficacy %
N COVID-19 N COVID-19 (95.84% CI)
cases’, n (%) cases”, n (%)
Primary analysis population
Overall 70.42
(SDSD + LDSD) 5807 30 (0.52) 5829 101 (1.73) (54.84. 80.63)
Licensing regimen
SDSD 4440 27 (0.61) 4455 71 (1.59) 62.10

(39.96, 76.08)

Exploratory analysis
LDSD 1367 3(0.22) 1374 30 (2.18) 65 392'33? 10)

N = Number of subjects included in each group; n = Number of subjects having a confirmed event; CI =
Confidence Interval; LD = Low dose; SD = Standard dose

* Primary study endpoint was based on confirmed COVID-19 cases in subjects aged 18 years and over who were
seronegative at baseline, who had received two doses (SDSD or LDSD) and were on-study =15 days post second
dose.

b Virologically confirmed SARS-CoV-2 and at least one of the following symptoms: objective fever (defined as
>37.8°C), cough, shortness of breath, anosmia, or ageusia. Confirmed by adjudication committee,




Exploratory analyses showed that increased immunogenicity was associated with a longer dose
interval (see Jmmunogenicity Table 3), and a similar trend for efficacy. A longer dose interval may
explain, at least partially, the higher estimates of efficacy found in the LDSD group.

The level of protection gained from one SD of COVID-19 Vaccine AstraZeneca was assessed in an
exploratory analysis that included participants who had received one dose of SD. Any participants
who received a second vaccine dose were censored from the analysis at that time point, In this
population, vaccine efficacy from 22 days post dose 1 was 71.30% (95% CI: 49.02; 83.84 [COVID-19

Vaccine AstraZeneca 15/6,310 vs control 52/6,296]).

COVID-19 Vaccine AstraZeneca reduced COVID-19 hospitalisation (WHO Severity grading >4).
There were 0 (0.0%; N=5,807) cases of COVID-19 hospitalisation in participants who received two
doses of COVID-19 Vaccine AstraZeneca (SDSD + LDSD, >15 days post dose 2) as compared to
5 (0.09%; N=5,829) for control. In all participants who received SD as a first dose, as from 22 days
post dose 1, there were 0 (0.0%, N=6,307) cases of COVID-19 hospitalisation in participants who
received COVID-19 Vaccine AstraZeneca (N=6,307), as compared to 9 (0.14%, N=6,297) reported

for control.

Participants who had one or more comorbidities had a vaccine efficacy of 73.43% [95% CI: 48.49;
86.29]; 11 (0.53%) vs 43 (2.02%) for COVID 19 Vaccine AstraZeneca (N=2,070) and control
(N=2,113), respectively; which was similar to the vaccine efficacy observed in the overall population.

The number of COVID-19 cases in participants >65 years old were too few to draw conclusions on
efficacy. In this subpopulation, efficacy has been inferred from immunogenicity data, see below.

Immunogenicity

Interim analysis of pooled data from COV001, COV002, COV003, and COV003

Following vaccination with COVID-19 Vaccine AstraZeneca, in participants who were seronegative at
baseline, seroconversion (as measured by a >4 fold increase from baseline in S-binding antibodies)
was demonstrated in >98% of participants at 28 days after the first dose and >99% at 28 days after the
second. Higher S-binding antibodies were observed with increasing dose interval (Table 3).

Generally similar trends were observed between analyses of neutralising antibodies and S-binding
antibodies. An immunological correlate of protection has not been established; therefore the level of
immune response that provides protection against COVID-19 is unknown.

Table 3 SARS CoV-2 S-binding antibody response to COVID-19 Vaccine AstraZeneca
(SDSD)"
Baseline 28 days after dose | 28 days after dose 2
Population GMT GMT GMT

(95% CI) (95% CI) (95% CI)

(N=882) (N=817) (N=819)

Overall 57.18 8386.46 29034.74
(52.8, 62.0) (7758.6, 9065.1) (27118.2, 31086.7)

Dose Interval

(N=481) (N=479) (N=443)

<6 weeks 60.51 8734.08 22222.73
(54.1,67.7) (7883.1, 9676.9) (20360.50, 24255.3)

(N=137) (N=99) (N=116)

6-8 weeks 58.02 7295.54 24363.10
(46.3, 72.6) (5857.4,9086.7) (20088.5, 29547.3)

(N=110) (N=87) (N=106)

9-11 weeks 48.79 7492.98 34754.10
(39.6, 60.1) (5885.1, 9540.2) (30287.2, 39879.8)




Baseline 28 days after dose 1 28 days after dose 2
Population GMT GMT GMT
(95% CI) (95% CI) (95% CI)
(N=154) (N=152) (N=154)
>12 weeks 52.98 8618.17 63181.59
(44.4,63.2) (71954, 10322.3) (55180.1, 72343.4)

N = Number of subjects included in each group; GMT = Geometric mean titre; CI = Confidence interval; S =
Spike
“ Immune response evaluated using a multiplex immunoassay.

The immune response observed in participants with one or more comorbidities was consistent with the
overall population.

High seroconversion rates were observed in older adults (=65 years) after the first SD (97.8% [N=136,
95% CI: 93.7; 99.5]) and the second SD (100.0% [N=111, 95% CI: 96.7; NE]). The increase in
S-binding antibodies was numerically lower for participants >65 years old (28 days after second SD:
GMT=20,727.02 [N=116, 95% CI: 17,646.6; 24,345.2]) when compared to participants aged

18-64 years (28 days after second SD: GMT=30,695.30 [N=703, 95% CI: 28,496.2: 33,064.1]). The
majority of participants >65 years old had a dose interval of <6 weeks, which may have contributed to
the numerically lower titres observed.

In participants with serological evidence of prior SARS-CoV-2 infection at baseline (GMT=13.137.97
[N=29; 95% CI: 7,441.8; 23,194.1]), S-antibody titres peaked 28 days after dose 1 (GMT=175,120.84
[N=28; 95% CI: 120,096.9; 255,354.8]).

Spike-specific T cell responses as measured by IFN-y enzyme-linked immunospot (ELISpot) assay are
induced after a first dose of COVID-19 Vaccine AstraZeneca. These do not rise further after a second

dose.

Paediatric population

The safety and efficacy of COVID-19 Vaccine AstraZeneca in children and adolescents (aged
<18 years old) have not yet been established. No data are available.

5.2 Pharmacokinetic properties

Not applicable.
5.3 Preclinical safety data

Toxicity and local tolerance studies

Non-clinical data obtained from toxicology and local tolerance studies with investigational vaccines
utilising the same ChAdOx1 adenoviral vector vaccine technology as COVID 19 Vaccine
AstraZeneca, concluded that the ChAdOx1 technology was well tolerated in mice and was not
associated with any adverse effects.

Mutagenicity and carcinogenicity
COVID-19 Vaccine AstraZeneca is a vaccine, as such, genotoxicity (mutagenicity) and
carcinogenicity studies have not been conducted.

6. PHARMACEUTICAL PARTICULARS
6.1  List of excipients

L-Histidine



L-Histidine hydrochloride monohydrate
Magnesium chloride hexahydrate
Polysorbate 80

Ethanol

Sucrose

Sodium chloride

Disodium edetate dihydrate

Water for injections

6.2 Incompatibilities
In the absence of compatibility studies, this vaccine must not be mixed with other medicinal products.
6.3  Shelf life

Unopened multidose vial
6 months

Opened multidose vial
Use as soon as practically possible and within 6 hours.

The vaccine should be stored between 2°C and 8°C during the in-use period.
6.4  Special precautions for storage

Unopened multidose vial

Store at 2-8°C,

Do not freeze.

Keep vials in outer carton to protect from light.

Opened multidose vial
For storage conditions after first opening of the medicinal product, see section 6.3.

6.5 Nature and contents of container

Multidose vial
5 ml of solution in a 10-dose vial (clear type I glass) with stopper (elastomeric with aluminium
overseal). Packs of 10 vials.

Not all pack sizes may be marketed.
6.6  Special precautions for disposal and other handling

Administration

COVID-19 Vaccine AstraZeneca is a coloutless to slightly brown, clear to slightly opaque solution.
The vaccine should be inspected visually for particulate matter and discolouration prior to
administration. Discard the vial if the solution is discoloured or visible particles are observed. Do not
shake the vial.

Each vaccine dose of 0.5 ml is withdrawn into a syringe for injection to be administered
intramuscularly. Use a separate sterile needle and syringe for each individual.

Each vial contains at least the number of doses stated. It is normal for liquid to remain in the vial after
withdrawing the final dose. When low dead volume syringes and/or needles are used, the amount
remaining in the vial may be sufficient for an additional dose. Care should be taken to ensure a full
0.5 ml dose is administered. Where a full 0.5 ml dose cannot be extracted, the remaining volume
should be discarded. Do not pool excess vaccine from multiple vials.



The vaccine does not contain any preservative. After first dose withdrawal, use the vial as soon as
practically possible and within 6 hours (stored at 2°C to 8°C). Discard any unused vaccine.

To facilitate the traceability of the vaccine, the name and the batch number of the administered
product should be clearly recorded for each recipient.

Disposal

COVID-19 Vaccine AstraZeneca contains genetically modified organisms (GMOs). Any unused
vaccine or waste material should be disposed of in accordance with local requirements. Spills should
be disinfected with an appropriate antiviral disinfectant.
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Package leaflet: Information for the user

COVID-19 Vaccine AstraZeneca solution for injection
COVID-19 Vaccine (ChAdOx1-S [recombinant])

Read all of this leaflet carefully before the vaccine is given because it contains important

information for you.

- Keep this leaflet. You may need to read it again.

- If you have any further questions, ask your doctor, pharmacist or nurse.

- If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible
side effects not listed in this leaflet. See section 4.

‘What is in this leaflet

What COVID-19 Vaccine AstraZeneca is and what it is used for

What you need to know before you receive COVID-19 Vaccine AstraZeneca
How COVID-19 Vaccine AstraZeneca is given

Possible side effects

How to store COVID-19 Vaccine AstraZeneca

Contents of the pack and other information
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What COVID-19 Vaccine AstraZeneca is and what it is used for

COVID-19 Vaccine AstraZeneca is a vaccine used to protect people aged 18 years and older against
COVID-19.

COVID-19 is caused by a virus called coronavirus (SARS-CoV-2).

COVID-19 Vaccine AstraZeneca stimulates the body’s natural defences (immune system). It causes
the body to produce its own protection (antibodies) against the virus. This will help to protect you
against COVID-19 in the future. None of the ingredients in this vaccine can cause COVID-19.

2. What you need to know before you receive COVID-19 Vaccine AstraZeneca

Do not have the vaccine:

. If you have ever had a severe allergic reaction to any of the active substances or any of the other
ingredients listed in section 6.

If you are not sure, talk to your doctor, pharmacist or nurse.

Warnings and precautions
Tell your doctor, pharmacist or nurse before vaccination:

. If you have ever had a severe allergic reaction (anaphylaxis) after any other vaccine injection or
after you were given COVID-19 Vaccine AstraZeneca in the past;

L If your immune system does not work properly (immunodeficiency) or are taking medicines that
weaken the immune system (such as high-dose corticosteroids, immunosuppressants or cancer
medicines);

U If you currently have a severe infection with a high temperature (over 38°C);

. If you have a problem with bleeding or bruising, or if you are taking a blood thinning medicine

(anticoagulant).

If you are not sure if any of the above applies to you, talk to your doctor, pharmacist or nurse before
you are given the vaccine.



As with any vaccine, COVID-19 Vaccine AstraZeneca may not protect everyone who is vaccinated
from COVID-19. It is not yet known how long people who receive the vaceine will be protected for.

Children and adolescents
No data are currently available on the use of COVID-19 Vaccine AstraZencea in children and
adolescents younger than 18 years of age.

Other medicines and COVID-19 Vaccine AstraZeneca
Tell your doctor, pharmacist or nurse if you are taking, have recently taken or might take, any other
medicines or vaccines.

Pregnancy and breastfeeding

If you are pregnant or breastfeeding, think you may be pregnant, or are planning to have a baby, tell
your doctor, pharmacist or nurse. There are limited data on the use of COVID-19 Vaccine
AstraZeneca in pregnant or breastfeeding women. Your doctor, pharmacist or nurse will discuss with
you whether you can be given the vaccine.

Driving and using machines

COVID-19 Vaccine AstraZeneca has no known effect on the ability to drive and use machines.
However, side effects listed in section 4 may impact your ability to drive and use machines. If you feel
unwell, do not drive or use machines.

COVID-19 Vaccine AstraZeneca contains sodium and alcohol (ethanol)

This medicine contains less than 1 mmol sodium (23 mg) per dose of 0.5 ml. This means that it is
essentially ‘sodium-free’.

This medicine contains a very small amount of alcohol (2 mg of alcohol (ethanol) per dose of 0.5 ml).
This is not enough to cause any noticeable effects.

3. How COVID-19 Vaccine AstraZeneca is given
COVID-19 Vaccine AstraZeneca is injected into a muscle (usually in the upper arm).

You will receive 2 injections. You will be told when you need to return for your second injection
of COVID-19 Vaccine AstraZeneca.

The second injection can be given between 4 and 12 weeks after the first injection.

When COVID-19 Vaccine AstraZeneca is given for the first injection, COVID-19 Vaccine
AstraZeneca (and not another vaccine against COVID-19) should be given for the second injection to
complete vaccination course.

If you miss an injection
I you forget to go back at the scheduled time, ask your doctor, pharmacist or nurse for advice. It is
important that you return for your second injection of COVID-19 Vaccine AstraZeneca.

4. Possible side effects

Like all medicines, this vaccine can cause side effects, although not everybody gets them. In clinical
studies with the vaccine, most side effects were mild to moderate in nature and resolved within a few
days. If you notice any side effects not mentioned in this leaflet, please inform your doctor, pharmacist
or nurse.

Medicines containing paracetamol can be taken if you need relief from side effects such as pain and/or
fever.

Side effects that occurred during clinical trials with COVID-19 Vaccine AstraZeneca were as follows:
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Very Common (may affect more than 1 in 10 people)
. tenderness, pain, warmth or itching where the injection is given
e generally feeling unwell
. feeling tired (fatigue)
. chills or feeling feverish
. headache
° feeling sick (nausea)
joint pain or muscle ache

Common (may affect up to 1 in 10 people)
e swelling or redness where the injection is given
. fever

If you notice any side effects not mentioned in this leaflet, please inform your doctor, pharmacist or
nurse.

Reporting of side effects
If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible
side effects not listed in this leaflet. You can also report side effects directly via the national reporting

By reporting side effects you can help provide more information on the safety of this medicine.

5, How to store COVID-19 Vaccine AstraZeneca
Keep this medicine out of the sight and reach of children.

Information about storage, expiry, and use and handling are described in the section intended for
healthcare professionals at the end of the leaflet.

Your doctor, pharmacist or nurse is responsible for storing this vaccine and disposing of any unused
product correctly.

6. Contents of the pack and other information

What COVID-19 Vaccine AstraZeneca contains

One dose (0.5 ml) contains:

COVID-19 Vaccine (ChAdOx1-S" recombinant), not less than 2.5 x 10* infectious units (Inf.U),
which corresponds to 5 x 10" viral particles

"Recombinant, replication-deficient chimpanzee adenovirus vector encoding the SARS-CoV-2 Spike
glycoprotein. Produced in genetically modified human embryonic kidney (HEK) 293 cells.

This product contains genetically modified organisms (GMOs).

The other excipients are L-histidine, L-histidine hydrochloride monohydrate, magnesium chloride
hexahydrate, polysorbate 80, ethanol, sucrose, sodium chloride, disodium edetate dihydrate, water for
injections.

What COVID-19 Vaccine AstraZeneca looks like and contents of the pack
Solution for injection. The solution is colourless to slightly brown, clear to slightly opaque and particle
free.

Pack sizes (not all pack sizes may be marketed):
10 dose vial (5 ml) in packs of 10 vials.
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Other sources of information

Scan the QR code with a mobile device to get this information in different languages.
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www.covax.azcovid-19.com

The following information is intended for healthcare professionals only:

Storage
Do not use COVID-19 Vaccine AstraZeneca after the expiry date which is stated on the carton. The

expiry date refers to the last day of that month.

Store at 2-8°C.
Do not freeze.
Keep vials in outer carton to protect from light.

The vaccine does not contain any preservative. After first dose withdrawal, use the vial as soon as
practically possible and within 6 hours (stored at 2°C to 8°C). Discard any unused vaccine.

Administration

COVID-19 Vaccine AstraZeneca is a colourless to slightly brown, clear to slightly opaque solution.
The vaccine should be inspected visually for particulate matter and discolouration prior to
administration. Discard the vial if the solution is discoloured or visible particles are observed. Do not
shake the vial.

Each vaccine dose of 0.5 ml is withdrawn into a syringe for injection to be administered
intramuscularly. Use a separate sterile needle and syringe for each individual.

Each vial contains at least the number of doses stated. It is normal for liquid to remain in the vial after
withdrawing the final dose. When low dead volume syringes and/or needles are used, the amount
remaining in the vial may be sufficient for an additional dose. Care should be taken to ensure a full
0.5 ml dose is administered. Where a full 0.5 ml dose cannot be extracted, the remaining volume
should be discarded. Do not pool excess vaccine from multiple vials.

To facilitate the traceability of the vaccine, the name and the batch number of the administered
product should be clearly recorded for each recipient. Instruct individuals to visit www.covax.azcovid-
19.com to obtain this printed information in other languages.




Disposal

COVID-19 Vaccine AstraZeneca contains genetically modified organisms (GMOs). Any unused
vaceine or waste material should be disposed of in accordance with local requirements. Spills should
be disinfected with an appropriate antiviral disinfectant.



